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GRANT PRIDECO S.A. DE C.V. QU AL ILTY CERTIFICATE No.: FA2H/0122
PLANTA VERACRUZ, VER. CERTIFICATE DATE  : June 2, 1998
PURCHASER ; FERRETERIA ANAHUAC SPEC: A-10Y9
ORDER HUMBEIR : 8342 REGISTER: {(BRIDAS) : 10847
T
MILL HEART
PART. | NUMBER HEAT No |GUANTITY STEEL DESCRIPTION TRATAMIENTC TERMICO

1 |76202 AGGG 24 A-105 BRIDA CUELLC SOLDABLE 150# B"CL C-20 SIN TRATAMIENTO

it
B
CHEMICAL COMPOS 1 T 1 ON %

HEAT C Mn &4 B s cr Mo Ni Cu N v Al
GGG 0,237 0.825 Nn.28) Q0,007 0.003 0.070 0,028 0.060 0.190 0.001 0.002 0.01%
—_—— 0.000 0.000 0.000 Q.000 0.000C 0.000 0.000 0.000 0.000 0.000 0.000 a.000
———— 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000 0.000
———— 0.000 0,000 0.000 0. 000 0.000 0.000 0,000 0.0G0 0.000 0.000 a.000 0.000
———— 0.000 0.000 3. 000 0.000 0.000 0.000 0.000 0.000 0.000 F 0.000 0.000 0.000

f ——- G.O00 0.000 0.000 0.000 0.000 0.000 0.000 Q.000 0.000 0.000 a.000 0.000
——— 0,000 0.000 0.000 0,000 0.000 D.000 0,000 Q.000 0.000 0,000 0.000 0.000
—_——— 0.000 0.000 0.000 0.000 0.000 0.000 0.000 Q.000 0.000 0.000 0.000 0.000
——— 0.000 0.000 0.000 0.000 0.000 G.000 0.000 0.000 0.000 0.000 0,000 0n.000
——— 0.000 n.000 0.000 0.000 a0.000 0.000 0.000 0.000 0.000 0.000 0.000 n.oo0o0
———— 0.000 0.000 G.000 0.000 0.0CO0 0.000 0.000 0.000 0.000 0,000 0.000 0.000
—-———— 0.000 0.000 1.000 0.000 0.000 0.000 0.000 0.00C 0.000 0,000 0.000 0.000
———— 0.000 0.000 0,000 0.000 0.000 G.0D0O 0.000 0.000 0.000 0.000 0,000 0.000

MECHANICAL PROPERTILES
HEAT TENS. STRENGHT (Lb/in?} |[YIELD STRENGHT (Lb/in?)| % ELONGATION |%'REDUC. BHN IMPACT TEST
SPEC 70,000 MIN. 16,000  MINM. 22 MIN. 30 MIN|187 . MAX (LB-FT ) TEMP
AGGG 15%,289.00 43,777.00 26.00 55.00 163.00 } 0 ——=e—- —=
SE UTILIZO PROBETA_STANDARD PARA [PRUEBAS MECANTCAS.




